Alaska Department of Environmental Conservation
Village Safe Water Program
Proposal Form

THIS FORM MUST BE THE FIRST PAGE OF THE PROPOSAL.
PROJECT

CIY. coveereereereeneeneeneiereenresenneenneeneennenennenenst. Metlakatla, Alaska

OFFEROR (CONTRACTOR)

City, State, ZiP..eeeeeereeereerreenseenseseusesenseenest

Alaska Business License Number ...t

Federal Tax Identification No......cocereernecnnt

DUNS NUMDET «..ereeieciricireerreiereeineeeineennensd

MBE / WBE Certification No. (if any) ...........:

Individual(s) to sign coNtract.....coviviciniirininl

TIE(S) cvvvrerevererrereeerersereeeiereereseie e neeensd

Type of business enterprise (check one)........ [ ] Corporation in the state of:

[...]
The filtered water from the top performing coagulant, PAX-XL8, and the coagulant currently used by the
System, Nalcolyte 8105, were sent to a State-certified commercial water quality laboratory for metals, DOC,
and alkalinity analysis. Table 3 shows the results of the water quality and metals analysis that was conducted
on the raw water and filtered samples of water. Table 3 also lists each contaminant’s MCL assigned by the
EPA for comparison. Of those shown, copper and lead are regulated by the legally enforceable National
Primary Drinking Water Regulations (NPDWR) and have action levels as limits. The action levels are based on
the 90" percentile level of tap water samples, and an action level exceedance can trigger a treatment
technique. The action levels are listed, yet they are not directly relatable to the concentrations measured in
the samples. Aluminum does not fall under the legally enforceable NPDWR, but does have a Secondary MCL
(SMCL) under the National Secondary Drinking Water Regulations, which are non-enforceable guidelines.

Table 3. Laboratory Results for Jar Testing

Coagulant Dose | Dissolved Organic Carbon Aluminum
Sample
(mg/L) (mg/L) (mg/L)
LIMIT - 0.05 to 0.2*
Raw 1.5 0.1
PAX-XL8 13 ND, <0.25 0.19
Nalcolyte 8105 3 0.719 0.04
*Aluminum is assigned a secondary MCL, a limit not enforceable by EPA, but provided for treatment plants as
guidelines for analyzing treatment performance.

As shown in Table 3, the PAX-XL8 had a higher removal of DOC than the Nalcolyte 8105. The DOC in the
filtered water treated with PAX-XL8 was non-detect and the detection limit is 0.25 milligrams per liter (mg/L),

20



Regional WWTP Headworks Upgrade Study Draft Report

so the DOC concentration is either at or below 0.25 mg/L. PACIs can contribute aluminum to treated water,
and treatment with PAX-XL8 did increase the aluminum content in the water. However, the concentration in
the filtered water sample was still below the SMCL limit. The copper and lead concentrations for both
coagulants were well below the limits.

Note from Table 3 that the dosing concentration of PAX-XL0O8 is 13 mg/L, an increase of 10 mg/L from the
3 mg/L dose of polyamine currently used. The increased dosing requirement results in an annual increase in
volume of coagulant used. MIC currently uses eleven 55-gallon drums of Nalcolyte 8105 per year. To
accommodate a dose of 13 mg/L for the PACIs, MIC would have to order forty-four 55-gallon drums of PACI
per year. As such, this alternative will require additional chemical storage space. The design criteria for using
PACI at the MIC WTP is summarized in Table 4.

Table 4. Design Criteria for PACI

Parameter Quantity
Optimum New Coagulant Dose 13 mg/L

Total New Coagulant Usage Estimate 3,000 gallons per year
Total 55-gallon drums/year 44

Total 260-gallon totes/year 9

As mentioned previously, the lack of internal pipe corrosion in the distribution system is attributed to the
protection provided by DOC in the water, which has been found to suppress corrosive properties of some
water sources. As this alternative removes DOC, the assumed corrosion suppressant, addition of the
corrosion inhibitors soda ash and disodium phosphate to the treatment train is necessary. For this
alternative, the need for corrosion inhibitors is amplified as the PACIs will consume alkalinity and depress the
pH more than the currently used polyamine. As the System does not currently have soda ash or disodium
phosphate dosing systems, or room in the existing facility to install new dosing systems, selection of this
alternative would require new chemical dosing equipment and a new building to house the new equipment.
The dry chemical dosing equipment for both soda ash and disodium phosphate includes a dry chemical bag
dump station, dry chemical screw conveyor, mixing tank with mixer, transfer pumps, a stock solution tank
and dosing pump system. Chemical storage is not only needed for the increased volume of coagulant
required with PAClIs, but also for storage of soda ash and disodium phosphate. The new building would be
designed to accommodate storage of all chemicals used within the WTP, as the onsite connex that is currently
used is in poor condition. A flow diagram showing the additional processes is included in Figure 12, and a
site layout is included in Figure 13.

21



e DILUTION WATER

SODA ASH SOLUTION DISODIUM SOLUTION
BULK BAG TANK PHOSPHATE TANK
DUMP MIXER BULK BAG DUMR MIXER
STATION @ TATION
— —
F2 ., = |
. xa — xa
- mm mm
5 .' PERISTALTIC
" K B K METERING
P, B e PUMPS
L ""[—u-mn—(b L1 ""[—u-m
pay pay
TRANSFER M A@i, TRANSFER iy
PUMPS PUMPS
MIX SOLUTION MIX SOLUTION
800 FT TANK Y TANK TANK Y TANK
MSL PERISTALTIC|
METERING Y
PUMPS
Y
CHESTER LAK >
PRV SODA
VALVE ASH EXISTING TREATMENT PLANT BLDG
VAULT
STATIC
350 PSI @ 125 PSI ‘ @ 115PSly  MIXER SAND FILTERS
20" i e 1 > ii—
PENSTOCK i é@ T
- PV PV PV PV
i 7N 7N 7N
CONTROL COAGULANT
VALVES
RUPTURE
DISK CHLORINE
/
_ | POWER Y
> PLANT BACKWASH/FILTER TO WASTE
SETTLING POND T
e
S TAILRACE

TREATED
WATER WATER
500,000 GAL 500,000 GAL
TANK TANK

TREATED

'

TO
DISTRIBUTION
SYSTEM

LEGEND:
BLDG: BUILDING
DR: DRAIN
P: PUMP
PRV: PRESSURE
REDUCING VALVE

22

FIGURE 12. SYSTEM SCHEMATIC FOR NEW COAGULANT WITH SODA ASH AND DISODIUM PHOSPHATE


heidi
Text Box
22




heidi
Text Box
23


Regional WWTP Headworks Upgrade Study Draft Report

Table 5 displays the design criteria for soda ash and disodium phosphate systems for this alternative. The
Water!Pro modeling software was used to estimate the doses of soda ash and disodium phosphate needed
in order to meet the lead and copper limits. At a minimum, soda ash would have to be dosed at
approximately 3 mg/L upstream of the coagulant and 2 mg/L downstream of the filters, and disodium
phosphate would have to be dosed at 3 mg/L downstream of the filters.

Table 5. Design Criteria for Soda Ash and Disodium Phosphate

Soda Ash Dose Upstream of Coagulant 3 mg/L

Soda Ash Dose Downstream of Coagulant 2 mg/L

Disodium Phosphate Dose Downstream of Coagulant | 3 mg/L

Estimated Annual Soda Ash Use 9800 Ibs

Estimated Annual Disodium Phosphate Use 5900 Ibs

Environmental Impacts

For this alternative, the WTP would have to be expanded to accommodate the storage of coagulant, soda
ash and disodium phosphate, and new dry chemical feed equipment for soda ash and disodium phosphate.
The expansion of the WTP would occur within the site boundary of the WTP. Construction of the facility
expansion could temporarily expose surface runoff to disturbed ground. However, this issue can be managed
using SWPPP BMPs during construction. Subsequently, this alternative would have no impacts on floodplains,
wetlands, other important land resources, endangered species, historical, or archaeological properties.

PACI is a commonly used coagulant for drinking water treatment facilities and will comply with all federal
and state agency regulations. As mentioned previously, PACls can contribute aluminum to treated water. In
addition, an increase of the aluminum concentration may occur in the backwash water sent to the onsite
settling pond at the WTP. The increase is not anticipated to cause downstream side effects. The EPA should
be notified if a change is made to the coagulant used onsite as the NPDES permit for the WTP (AK0O046876,
currently pending) may require monitoring for aluminum. Updates should be added to the permit application
currently on file at the EPA.

Land Requirements

Neither new land nor easements will be needed for this alternative. A new building will be required to house
the additional equipment, estimated at 975 square feet. This building would be constructed entirely inside
the existing WTP site boundary.

Potential Construction Problems

A new building constructed adjacent to the existing WTP will likely require a new roof to be constructed on
the existing building to accommodate the addition. A new roof for the existing WTP was included in the cost
estimate for this alternative. Fire code will need to be adhered to during building design.

24



Regional WWTP Headworks Upgrade Study Draft Report

Sustainability Considerations

The elimination of flushing requirements makes this alternative more water efficient than current operations
which include flushing. Switching to an alternative coagulant would not require any additional water use and
would not create a waste stream. In comparison to nanofiltration and GAC, this alternative requires less
energy intensive equipment and is subsequently more energy efficient. As the new coagulant will reduce the
organics in the filtered water, chlorine demand to maintain residual requirements is expected to decrease.

Cost

Of the alternatives expected to produce noticeable results, this alternative is the least costly, both in terms
of capital costs and O&M costs, which are summarized in Table 6. A breakdown of the cost analysis is
included in Attachment D.

Table 6. Capital and Annual O&M Cost Estimate Summary for New Coagulant Alternative

Cost Description Estimated Cost ($)
Capital Cost $2,380,000
O&M Cost $46,000

4.2.3  Nanofiltration

Nanofiltration refers to a membrane process which rejects particles in the size range of approximately 1
nanometer. Nanofilters (NFs) are capable of removing organic molecules with molecular weights greater than
200-400, certain percentages of dissolved salts, color, and total organic carbon. In addition, NFs provide an
overall reduction of TDS. As such, nanofiltration would be a viable technology to remove DOC prior to
chlorination and reduce the concentration of DBPs. There are two liquid streams discharged from a NF: (1)
the purified water, termed permeate; and (2) reject water, termed concentrate. The concentrate contains
all of the same dissolved constituents as the feed water, but at a higher concentration.

As it would be cost prohibitive to send all of the water through the NF, the design intent is to send
approximately half of the plant flow through a NF to reduce the total DOC concentration by half and,
subsequently, reduce the DBP concentration by half. During the peak summer season, the flow from the
storage reservoirs to the Metlakatla distribution system is approximately 800 gallons per minute (gpm). For
the remainder of the year, the flow from the storage reservoirs to the distribution system is approximately
300 gpm. The design intent for the nanofiltration system is to have two skids rated for 200 gpm each, where
only one skid would be used for the low flow times of the year, and the second system would be brought on
for the peak flow season. At 200 gpm, a single skid would treat approximately half of the flow during low
flow times and, similarly, for the high season the two skids would treat approximately half the flow at 400

A flow diagram of the existing treatment train incorporating the nanofiltration system is shown in Figure 14.
A 15 horsepower (HP) pump would provide the additional pressure requirements for the water to traverse
the NFs. The additional pump required to run the system would increase the electrical demand required for
the treatment process. A site map showing the location of the system building with respect to the existing
building is shown in Figure 15.

25



NF CONCENTRATE TO SETTLING POND

NF_CONCENTRATE

FIGURE 14. SYSTEM SCHEMATIC FOR NANOFILTRATION ALTERNATIVE

SODA NF_PERMEATE 2
ASH ]
RERMEATE
TANK ®
200 GPM NF SKID 17 CIP SOLUTION X D— EOgT‘iE’é TFSS'E,I\]) a
STAGE 1+ 5 PV, P STACE b1 3 PV
STAGE 2 3 PV 5
SCALE -
INHIBITOR o
m
(e}
| <
>
=
m
- m
]
soDA
ASH DILUTION WATERg
SODA ASH DISODIUM
SR oS PHOSPHATE
DUMP BUBﬁMgAG DISODIUM
STATION i PHOSPHATE
SOLUTION SOLUTION
TANK TANK
MIXER MIeeR
I! | @ LEGEND:
F I BLDG: BUILDING
- - i DR: DRAIN
4 FIT: FLOW INDICATING TRANSMITTER
\— Y LIT: LEVEL INDICATING TRANSMITTER
! I MOV: MOTOR OPERATED VALVE
|+ . e | L NF: NANOFILTER
{—  e—] ———— P: PUMP
TMAII\)I(K TRPAUNMSPFSER SD'{LJ,I,EDN MIX  TRANSFER SOLUTION PRV: PRESSURE REDUCING VALVE
V PERISTALTIC TANK  PUMPS  TANK | PERISTALTIC PVi PRESSURE VESSEL
METERING METERING
PUMPS PUMPS

26
WITH SODA ASH AND DISODIUM PHOSPHATE


heidi
Text Box
26


40 60

SCALE IN FEET

SITE MAP 27
SCALE: 1"=30’ FIGURE 15. SITE MAP FOR NANOFILTRATION ALTERNATIVE


heidi
Text Box
27


Regional WWTP Headworks Upgrade Study Draft Report

NF permeate typically has a lower pH and little buffering capacity due to reduced alkalinity. Subsequently,
permeate can be corrosive and, in certain installations, steps need to be taken to avoid lead and copper from
leaching into the water. Nanofiltration performance software was used to simulate the water quality of
permeate. The water quality characteristics of the blended product (i.e., %4 NF Permeate+ % PF Discharge)
were placed into the corrosion modeling software (Water!Pro) to estimate the soda ash and disodium
phosphate concentrations needed to prevent lead and copper issues. The model predicted that nearly the
same doses of soda ash and disodium phosphate would be required for this alternative and those presented
above in the alternative coagulant section (refer to Table 5). As such, the size of the dry chemical feed systems
for soda ash and disodium phosphate are the same for this alternative as for the aforementioned alternative
coagulant option.

For each skid, 250 gpm of filtered water enters the nanofiltration skid and 200 gpm is returned to the treated
water stream. The remaining water, containing the removed dissolved organic material and salts, is the
concentrate stream. The concentrate stream would be discharged into the existing onsite settling pond.
When both skids are in operation, the discharge stream would be 100 gpm. This volume of water is
significantly larger than the current volume discharged from backwashing and filter to waste practices. This
increase in volume and constant flow would need to be incorporated into the NPDES permit application for
the MIC WTP, currently under review/development by the EPA.

Environmental Impacts

The NFs would remove dissolved organic material from the water, resulting in a concentrated stream of
dissolved organics and dissolved salts. The concentrated stream would discharge into the settling pond, per
current operating procedures at the project site, and combine with existing backwash and filter to waste
water. From the settling pond, the clarified water would discharged into a mixing zone near the tailrace of
the hydroelectric plant which discharges into the ocean in a short distance. The organics and salts present
in the concentrate stream are not expected to have significant environmental side effects considering that
the waste stream is diluted by the settling pond volume and the hydroelectric plant’s tailrace. The settling
pond discharges into the tailrace and, within a short distance, discharged to a marine outfall. Chemicals
(acids and bases) used for cleaning the membranes would be neutralized prior to discharge into the settling
pond and would only be used approximately four times per year.

For this alternative, the new building and all new equipment would be located within the fenced boundary
of the current WTP. This alternative would have no anticipated impacts on floodplains, wetlands, other
important land resources, endangered species, historical, or archaeological properties.

Land Requirements

Neither new land nor easements would be needed for this alternative. A new building would be required to
house the additional equipment, estimated to be around 1,400 square feet.

Potential Construction Problems

A new building constructed adjacent to the existing WTP would likely require redesign of the existing WTP
roof. Fire code would need to be adhered to during building design. The building design would need to be
laid out such that access is maintained to the PRV vault. These are not fatal flaws and can be addressed
during the design process.

28



Regional WWTP Headworks Upgrade Study Draft Report

Sustainability Considerations

The current practice of flushing lines is not part of the strategy following this upgrade alternative. Reducing